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AT B SEh b FHRE AT B HER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as)

AR B (Sample Submitted By) : dEBB T EMMHAMRZSE (NAN YA PLASTICS CORPORATION)
15 5% % A% (Sample Description) : 6410G5ABK2

Wtk B #7 (Sample Receiving Date) 1 2014/02/26

)X HA M (Testing Period) : 2014/02/26 TO 2014/03/05

B & K (Test Results) : FHATFT—H8 (Please refer to next pages).

Chemmal Labu ory — Taipei
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AL K (Test Results)

) 32X 2/ 1 (PART NAME)No.1 : 2 @Bk (BLACK PLASTIC PELLETS)

MHA B B A % TARE | BR
(Test Items) (Unit) (Method) R AE (Result)
(MDL) No.1
ARON—_WERVXITHES / BBP % S FEN 14372, ARABR AT/ E Lm0 . / 0.003 n.d.
(Benzyl butyl phthalate) (CAS With reference to EN 14372. Analysis
No.: 85-68-7) was performed by GC/MS.
ME_TER= (2-CHATR)E / % SFEN 14372, AR/ im0 . / 0.003 n.d.
DEHP (Di- (2-ethy1hexy1) With reference to EN 14372. Analysis
phthalate) (CAS No.: 117-81-7) was performed by GC/MS.
AMAR—_WEE—ERXE / DIDP (Di- % SHEN 14372, VAR AT/ g0, / 0.01 n.d.
isodecyl phthalate) (CAS No.: With reference to EN 14372. Analysis
26761-40-0; 68515-49-1) was performed by GC/MS.
MR —_WEE — R I8 / DINP (Di- % SFEN 14372, AKRADR A/ E &k 0] . / 0.01 n.d.
isononyl phthalate) (CAS No.: With reference to EN 14372. Analysis
28553-12-0; 68515-48-0) was performed by GC/MS.
AR —_WHEE — 3% / DNOP (Di-n- % SHEN 14372, VARABRAT/H g0 . / 0.003 n.d.
octyl phthalate) (CAS No.: 117- With reference to EN 14372. Analysis
84-0) was performed by GC/MS.
—WEE—TE&; / DBP (Dibutyl % SHEN 14372, VARABRAT/H g0 . / 0.003 n.d.
phthalate) (CAS No.: 84-74-2) With reference to EN 14372. Analysis
was performed by GC/MS.
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AR &
RHXEAB ﬁ{i WS ﬁﬁf‘;;i;] (Resit)

(Test Items) (Unit) (Method) (MDL) No .1
o.
NAB TR BRPTE £ BWIEN B | mg/ke | S FIEC 62321: 200873k, RAAREBH/E 5 n.d.
Ry / Hexabromocyclododecane 5%“‘{%*@«;1’] / With reference to IEC
(HBCDD) and all major 62321: 2008 method. Analysis was
diastereoisomers identified ( Q- performed by GC/MS.

HBCDD, [3- HBCDD, < - HBCDD) (CAS
No.: 25637-99-4 and 3194-55-6
(134237-51-7, 134237-50-6,
134237-52-8))

#3ix(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (FK#H)
3. MDL = Method Detection Limit (77 {84 FR44)
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T RAH 54742 B / Analytical flow chart of phthalate content

B AR AE : 335, # / Name of the person who made measurement: Roman Wong
B AR A F A R4 E [ Name of the person in charge of measurement: Troy Chang

AR/
Sample pretreatment/separation

!

Feo AR A & AR/
Sample extraction by soxhlet method

!

HEBURIR GEIHFE |
Concentrate/Dilute Extracted solution

!

RARRGATH R R AT/
Analysis was performed by GC/MS

}

#4% / Data
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NER+IxH MR B / HBCDD analytical flow chart

B Al AH : 33, # / Name of the person who made measurement: Roman Wong
B 9 A &' A 5k%E /[ Name of the person in charge of measurement: Troy Chang

AT IE / Sample pretreatment

!

# 5% 2 B Sample extraction /
A2 % % 3 33 Ultrasonic method

|

BRI GEIHAE |
Concentrate/Dilute Extracted solution

!
3 R E | Filter

l

VAR AR MV ik o |
Analysis was performed by GC/MS

!
#3E / Data
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* BAFRAFART  AATETHRRAZAES/ Rz,

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2014/25479

6410G5ABK2

*% 4R LE R (End of Report) **
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